MATERIAL TEST REPORT

MARLUICHI LEAUITT M/C No. MC0000085351
TTRE A OSTR G ORIGINAL Date 09/29/2023
BLNo. SHO000098292 MARUICHI LEAVITT PIPE & TUBE, LLC
1717 W. 115TH ST.
CHICAGO, IL. 60643
TEL:773-239-7700 FAX:773-239-1023
SPEC l\li% gf Chemical Composition(Ladle Analysis) Tensile Test HydTrgz:aﬁc BeTnditng
esl
i i Pressure
i Calculated Heat No (‘ZO) (%I) ((%I)nx (%) (lzo) ((5/:“) (%I) (%) (%’O) (3)/2’) St\r(ei;lgth S,Tt?g:g?h ?tci’:r? | (PSh Fla_}_teﬂing Remarks
Customer PO No. / Customer Item No. WH(LBS) 100 | 100 | %0 {1000|1000|1000|1000|1000| 1000|1000 SV (PSh | (%) | Result et
7|ASTM A513/A513M-20A ERW TUBING 256 (32323270 5| 2| 32|13 | 5140 |50 [00 (40 | 1 0 SA0000263055
3/4IN x 3/4IN x 0.065IN x 24FT HRB 3,724
4500558999 / 65246524
8|ASTM A500/A500M-21A GRADE B ERW TUBING 50 |A76276 6| 3 (117 (10| 4 (20| 0 (40| 8 | 5 (67,103 (71,215 | 28 SA0000263488
3IN x 1IN x 0.125IN x 20FT HRB 3,050 A500 Grade B/C
4500559517 / 6630010012020
9|ASTM A513/A513M-20A ERW TUBING 200 (A76472 413|133 6|3|201 0|30| 6| 4 0 SA0000263574
1IN x 1IN x 0.120IN x 24FT HRB 6,892
4500559608 / 6510012024
10{ASTM A513/A513M-20A ERW TUBING 100 [A76473 412|131 6| 4|20 01|30| 6| 4 0 SA0000263574
1IN x 1IN x 0.120IN x 24FT HRB 3,446
4500559608 / 6510012024

Melted and Manufactured in the USA

This material has not come in direct contact with mercury during the manufacturing or testing

processes. No Weld Repair. EN10204:2004 TYPE 3.1 Cert

Remarks:

We hereby certify that the material described herein
conforms fully to the said specification.

S. Honda, Maruichi Leavitt Pipe & Tu

e, LLC
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